A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17021999 001 Seite 1 von 55
Test Report No.: Page 1 of 55
Auftraggeber: Plastoform Industries Lid.
Client: Units 6A-12, 15 Floor, Mita Centre, 552-566 Castle Peak Road, Kwai Chung,

Hong Kong

Gegenstand der Priifung: Bluetooth Speaker
Test item:
Bezeichnung: RF-8PX15 RF-SPX15-T Serien-Nr.: n.a.
Identification: Serial No.:
Wareneingangs-Nr.: 163082000 Eingangsdatum: 2011-08-09
Receipt No.: Date of receipt:
Priifort: Audix Technology {Shenzhen) Co., Lid.

Testing location: No. 6, Ke Feng Road, Block 52, Shenzhen Science & Industry Park, Nantou,

Shenzhen, Guangdong, P.R. China

FCC Registration No.:90454
Test site Industry Canada No.: 5183A-1

Priifgrundlage: FCC CFR47 Part 15: Subpart C Section 15.247
Test specification: FCC CFR47 Part 15: Subpart C Section 15.207
FCC CFR47 Part 15: Subpart C Section 15.209
FCC CFR47 Part 15: Subpart B Section 15.107
FCC CFR47 Part 15: Subpart B Section 15.109
RSS-210 Issue 8 December 2010
RSS-Gen Issue 3 December 2010
RSS5-102 Issue 4 March 2010

Priifergebnis: Der Priifgegenstand entspricht oben genannter Priifgrundlage(n).
Test Result: The test ifem passed the test specification(s).
Priftaboratorium: TUV Rheinland (Shenzhen)} Co., Lid.
Testing Laboratory:
gepriift/ tested by: kontrolliert/ reviewed by: W
A/\}MQJW\
2011-09-16 Winnie Hou/ Project Manager 2011-09- [b Shawn Peng/ Technical Certifier
Datum Name/Stellung Unterschrift Datum Name/Stellung Unterschrift
Date Name/Position Signature Date NamelPosition Signature

Sonstiges/ Other Aspects:

Abkifrzungen: Pfass) = entspricht Priifgrundlage Abbreviations:  Pfass) = passed
Ffail) = entspricht nicht Priifgrundlage F(ai) = failed
NIA = nicht anwendbar NIA = not applicable
NIT = picht getestet NIT = not fesfed

Dleser Priifbericht bezieht sich nur auf das o.g. Priiffmuster und darf ohne Genehmigung der Priifstelle nicht
auszugsweise vervielfiltigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Priifzeichens.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be
duplicated in extracts. This test report does not entitle to carry any safely mark on this or simifar products.

TUV Rheintand LGA Products GmbH - Tillystralie 2 - D - 90431 Nurnberg - Tel.: +49 911 655 5225 - Fax: +49 911 655 5226
Mail: service@de.tuv.com - Web: www.tuv.com Rev.:1.2 2009-12-29 / approved: M.Jungnitsch



Produkte
Products

A TUVRheinland®

Prufbericht - Nr.: 17021999 001

Test Report No.

Seite 2 von 55
Page 2 of 55

TEST SUMMARY

511 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

513 20DB BANDWIDTH AND 99% BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH

RESULT: Passed

5.1.5 SPURIOUS EMISSIONS
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

517 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 RADIATED EMISSIONS
RESULT: Passed

5.1.10 CONDUCTED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:

Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

AUDIX Technology (Shenzhen) Co., Ltd.
(FCC Registration No.: 90454 & Test Site Industry Canada No.: 5183A-1)

No. 6, Ke Feng Road, Block 52
Shenzhen Science & Industry Park
Nantou, Shenzhen

Guangdong, P.R. China

The tests at the test site have been conducted under the supervision of a TUV engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
Eq}ﬂinpdmoefnt Manufacturer Type S/N Callijt:]rated
Spurious Radiated Emissions
3#Chamber AUDIX N/A N/A Dec.05,11
EMI Spectrum Agilent E4407B MY41440292 | April.25, 12
Test Receiver Rohde & Schwarz ESVS10 834468/011 | April.25, 12
Amplifier HP 8447D 2648A04738 | April.25, 12
Bilog Antenna Schaffner CBL6111C 2598 Dec.14, 11
RF Cable MIYAZAKI 8D-FB S#Chamber | april.25, 12
Coaxial Switch Anritsu MP59B M73989 April.25, 12
Tﬂmg-r:?]:p Rohde & Schwarz HM020 843885/002 | April.25, 12
Spectrum Agilent E4446A US44300459 | April.25, 12
Analyzer
Horn Antenna EMCO 3115 9510-4580 Nov.19, 11
Horn Antenna EMCO 3116 00060088 Nov.25, 11
Amplifier Agilent 8449B 3008A00863 | April.25, 12
RF Cable Hubersuhner SUCOFLEX102 28620/2 April.25, 12
RF Cable Hubersuhner SUCOFLEX102 28618/2 April.25, 12
RF Cable Hubersuhner SUCOFLEX102 28610/2 April.25, 12
Radio Frequency Test Suite
Spectrum Agilent E4446A US44300459 | April.25, 12
Analyzer
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Audix Technology (Shenzhen) Co., Ltd. test facility located at No. 6, Ke Feng Road, Block
52, Shenzhen Science & Industry part, Nantou, Shenzhen, Guangdong, P.R. China is listed
on the US Federal Communications Commission list of facilities approved to perform
measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTSs are wireless speaker with Bluetooth technology.
This speaker enables comfortable and high quality music playback performance, and also the
clear voice speakerphone (Hands-free) communication with a Bluetooth-compatible phone. It
supports Bluetooth 2.1+EDR specification.
All models are identical in circuit diagram and PCB layout except for different model name.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Bluetooth Speaker

Type Designation:

RF-SPX15, RF-SPX15-T

FCCID

VL5PF310

ICID

9092A-PF310

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Operation Voltage

DC 3.7V via Lithium battery (for operating)

DC 5V via AC/DC adapter (for charging)

Modulation

GFSK, 8DPSK, n/4-DQPSK

Antenna Type

Internal Antenna, Non-User Replaceable

Antenna Gain

0dBi

RF Output Power

0.000946W (-0.24dBm)
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Table 4: Technical Specification of AC/DC adapter

Technical Specification Value

Model SC1402

Input Rating 100 ~ 240V, 50/60Hz, 0.150A
Output Rating DC 5.0V, 1.0A

Table 5: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.
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3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Receiving

Charging by USB port

Line-in input mode

Standby

Off

nmoow

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5.
Due to clause 3.1, all testing were applied on model RF-SPX15, and were performed

.’-\N‘nrding tothe Inrnm:dnrpc InLANSLCB3.4: 2009
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4.3 Special Accessories and Auxiliary Equipment

Kind of Equipment Manufacturer Type S/IN

Notebook DELL DELL Inspiron 8100 3E568 A0O

4.4 Countermeasures to achieve EMC Compliance
The test sample which has been tested contained the noise suppression parts as described in

the Constructional Data Form or the Technical Construction File. No additional measures were
employed to achieve compliance.

4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& Jm
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

/|

& a
o d
& a

B a
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Diagram of Measurement Equipment Configuration for Conduction Measurement

EUT &

Support stand

80ci

LISN

I
Ground plane

Testreceive ] | __|L—

MOUOD

a o9 ok
|

Diagram of Measurement Equipment Configuration for Transmitter Measurement

Test
Receiver

RF Cable
EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2011-09-08
Test standard : FCC Part 15.247(b)(4) and Part 15.203
RSS-Gen 7.1.4
Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to compliance the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT: Passed

Test date : 2011-08-17 to 2011-09-08

Test standard : FCC Part 15.247(b)(1)
RSS-210 A8.4(2)

Basic standard : ANSI C63.4: 2009

Limit : 1 Watt

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 54%

Atmospheric pressure : 100.6 kPa

Table 6: Test result of Peak Output Power

Channel BDR mode
Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 -0.24 0.000946 1
Middle Channel 2441 -1.03 0.000789 1
High Channel 2480 -2.27 0.000593 1
Channel EDR mode
Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 1.39 0.00137 1
Middle Channel 2441 1.99 0.00158 1
High Channel 2480 2.06 0.00160 1
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Test Graph of Peak Output Power

BDR mode:
Low Channel
# Agilent L Peak Search
Next Peak
Hext Pk Right
Next Pk Left
Min Search

Pk-Pk Search

2.402192000 GHz Mkr > CF

More

#R K1t #VBH 3 MHz #Sneep Lofe

File Operation Status. A:\SCREMNS64.GIF file saved

Middle Channel
4 Agilent L Peak Search

Next Peak
MNext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

S |2.441192000 BHz Mkr 5 CF

More
1of 2

File Operation Status. A:\SCRENS63.GIF file saved
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High Channel
% Agilent

Atten

£
FT'u'n Marker

2.479858000 GHz
-2.27 dBm
; 5Hz

EDR mode:

Low Channel

£
FT'u'n Marker

s 12.401850000 GHz
1.39 dBm

#\/B z

File Operation Status. A:\SCREN169.GIF file

Copyright 2000-2005 Agilent Technologies

| Peak Search

Next Peak
Hext Pk Right
Next Pk Left

Min Search

Pk-Pk Search

Mkr > CF

More
1of2

| Peak Search

Next Peak
Hext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr > CF

More
1of2
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Middle Channel
% Agilent Peak Search

Next Peak
MNext Pk Right
Next Pk Left
Min Search
Pk-Pk Search

Mkr 5 CF

2.440850000 GHz

1.99 dBm
GHz

More
1of 2

File Operation Status. A:\SCREN167.GIF file saved

High Channel
s Agilent Peak Search

Next Peak

MNext Pk Right

Next Pk Left

Min Search

Pk-Pk Search

v |2.479970000 BHz Mcr > CF
2.06 dBn

Gz More

1 of 2

#hes MHz #\E z 168 m 11 pts)

File Operation Status. A:\SCREN168.GIF file saved
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5.1.3 20dB Bandwidth and 99% Bandwidth

RESULT: Passed

Date of testing : 2011-08-17 to 2011-09-08

Test standard : FCC Part 15.247(a)(1)
RSS-210 A8.1(a)

Basic standard : ANSI C63.4: 2009

Kind of test site : Shielded room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 22°C

Relative humidity : 54%

Atmospheric pressure : 100.6 kPa

Table 7: Test result of 20dB Bandwidth and 99% Band  width

BDR mode
Channel 20dB 99%
Channel Frequency Bandwidth Bandwidth Result
(MHz) (kHz) (kHz)
Low Channel 2402 999.07 895.27 Pass
Mid Channel 2441 1010.00 912.70 Pass
High Channel 2480 1023.00 918.32 Pass
EDR mode
Channel 20dB 99%
Channel Frequency Bandwidth Bandwidth Result
(MHz) (kHz) (kHz)
Low Channel 2402 1268.00 1158.50 Pass
Mid Channel 2441 1269.00 1160.00 Pass
High Channel 2480 1269.00 1162.60 Pass
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Test Graph of 20dB Bandwidth and 99% Bandwidth
BDR mode:

Low Channel
# Agilent L Trace

Ch Freq 2.402 GHz Trig Free , Trace
Occupisd Bandwidth ]
Center 2.482000000 EHz cloar Hrite
1.5 dBm #Atten
ak Max Hold
Min Hold
View
Occupied Bandwidth Occ BH % Pwr Blank
895.2733 kHz % dB -
Transmit Freq Error ¢Hz 1I'Ic;frt-g

% dB Bandwidth Hz
File Operation Status. A:\SCRENGO2.GIF file saved

Middle Channel
% Agilent L Freg/Channel

Center Freq

Ch Freq 2.441 GHz Trig Fres 2 44100006 GHz
Occupied Bandwidth I
Center 2.441000000 GHz Start Freq
2.43950080 GHz
Stop Freq
2.44250088 GHz
CF Step
300060880 kHz
| Auto Man
Freq Offset

0.00000080 Hz

. X - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

812.7016 kHz % dB

Transmit Freq Error
% dB Bandwidth

File Operation Status. A:\SCREN6B3.GIF file saved
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High Channel

Ch Freq 2.45 GHz Trig Free , Trace

Occupisd Bandwidth ]
Center 2.480000000 GHz Clear Hrite

5 dBm
Max Hold
Min Hold
View
#/BH
Occupied Bandwidth Occ BH % Pwr Blank
918.3249 kHz # dB - -

Transmit Freq Error 10 1“?{92

% dB Bandwidth
File Operation Status. A:\SCRENG604.GIF file saved

EDR mode:
Low Channel
4 Agilent L Trace
Ch Freq  2.402 GHz Trig Free , Trace
Occupisd Bandwidth ]
Center 2.482000000 GHz Clear Hrite
Max Hold
Min Hold
View
#\/BH
Occupied Bandwidth Occ BH % Pwr Blank
1.1585 MHz % db 4B
Transmit Freq Error 1“?{"92

% dB Bandwidth
File Operation Status. A:\SCREMNG6OL1.GIF file saved
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Middle Channel

Ch Freq 2441 GHz Trig Free || o 11200
Occupied Bandwidth _- N
Center 2.441000000 GHz Clear Hrite
Max Hold
Min Hold
View
es BH 30 kHz 30 Kz . -
Occupied Bandwidth Occ BH % Pur Blank
1.1600 MHz x dB =
Transmit Freq Error 14 1H0fr92
% dB Bandwidth - 0

File Operation Status. A:\SCREN6OB.GIF file saved

High Channel
% Agilent L Freg/Channel

Center Freq

Ch Freq 2.48 GHz Trig Fres 2 48000006 GHz
Occupied Bandwidth I
Center 2.48000000A@ GHz Start Freq
247850080 GHz
Stop Freq
248150000 GHz
CF Step
300.080808 kHz
e M Man
Freq Offset
B.EREaRaea Hz
- - - Signal Track
Occupied Bandwidth Occ BH % Pur On 0ff

1.1626 MHz % dB

Transmit Freq Error  15.785
¥ dB Bandwidth ]

Copyright 2000-2005 Agilent Technologies
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5.1.4 Conducted Spurious Emissions measured in 100 kHz
Bandwidth

RESULT: Passed
Date of testing : 2011-08-17 to 2011-09-08
Test standard : FCC part 15.247(d)
RSS-210 A8.5
Basic standard : ANSI C63.4: 2009
Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation mode : A

Ambient temperature : 22°C

Relative humidity : 54%
Atmospheric pressure : 100.6 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to
following test graph, and compliance is achived as well.
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Test Graph of 100 kHz Bandwidth of Frequency Band E  dge
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Test Graph of Conducted spurious emissions measured in
100 kHz Bandwidth
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5.1.5 Spurious Emissions

RESULT:

Date of testing
Test standard

Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation mode
Ambient temperature
Relative humidity
Atmospheric pressure

Passed

2011-08-17 to 2011-09-08
FCC part 15.247(d)

RSS-210 Clause 2.2

ANSI C63.4: 2009

Refer to 15.209(a)

Table 2 & 3 of RSS-210

3m Semi-Anechoic Chamber
10m Semi-Anechoic Chamber

Low/ Middle/ High
A B, E

23T

54%

100.6 kPa

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup

photos.

The range from 9 kHz to 26GHz was investigated, and carried out on all test modes, only the
worst case was shown in attached appendix.

Refer to attached appendix 1 for details.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing : 2011-08-17 to 2011-09-08
Test standard : FCC part 15.247(a)(1)
RSS-210 A8.1(b)
Basic standard : ANSI C63.4: 2009
Limit : = 25kHz or two-thirds of 20dB bandwidth,
whichever is greater
Kind of test site : Shield room
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature ; 23°C
Relative humidity : 54%
Atmospheric pressure : 100.6 kPa

Table 8: Test result of Frequency Separation

Measured
Channel Channel -
Channel Frequency (MHz) | Separation Limit (kHz) Result
(MHz)
Low Channel 2402 2 25kHz or two-
: 1 thirds of 20dB Pass
Adjacency Channel 2403 bandwidth
Mid Channel 2441 2 25kHz or two-
: 1 thirds of 20dB Pass
Adjacency Channel 2442 bandwidth
High Channel 2480 2 25kHz or two-
- 1 thirds of 20dB Pass
Adjacency Channel 2479 bandwidth
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Test Graph of Frequency Separation
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard

Basic standard
Limits
Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2011-08-17 to 2011-09-08
FCC part 15.247(a)(1)(iii)
RSS-210 A8.1(d)

ANSI C63.4: 2009

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22C

54%

100.6 kPa

Table 9: Test result of Number of hopping frequency

Passed

Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 =215 Pass
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Test Graph of Number of hopping frequency
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5.1.8 Time of Occupancy

RESULT: Passed

Date of testing : 2011-08-17 to 2011-09-08

Test standard : FCC part 15.247(a)(1)(iii)
RSS-210 A8.1(d)

Basic standard : ANSI C63.4: 2009

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High

Operation Mode : A

Ambient temperature : 23C

Relative humidity : 54%

Atmospheric pressure : 100.6 kPa

Table 10: Test result of Time of Occupancy

Data Mode PUIS(?nVSV)'dth Dvl\\//leT t?r%r:?s) Limit (s) Result
DH1 0.445 0.142 0.4 Pass
DH3 1.717 0.275 0.4 Pass
DH5 2.967 0.316 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Graph of Time of Occupancy
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5.1.9 Radiated emissions

RESULT: Passed
Date of testing : 2011-08-17 to 2011-09-08
Test standard : FCC Part 15.109
RSS-Gen 7.1.4
Basic standard : ANSI C63.4: 2009
Frequency range : 30 — 1000MHz
Limits : FCC Part 15.109(a)
ICES-003
Kind of test site : 3m Semi-Anechoic Chamber
Test Setup
Input Voltage : DC 3.7V (via AC/DC adapter)
Operation Mode : C&D
Ambient temperature : 24°C
Relative humidity : 52%
Atmospheric pressure : 101.0 kPa

Refer to following test graphs for details.
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Test Graph of Radiated emissions, mode C, charging

AUDIX ]

by USB port

No.& Ke Feng Road,EBElock 52,
Shenihen Science & Industry Park
Noutou, SheniZhen, Guanglong, China
Tel:+56-755-26639455-7
Fax:+86-755-26632877

Fostcode: 515057

Data: 9
0 Level (dBuWim)

File: E:2011 Report data'T'TUVITUV-170219299 001.EMG (22)

Date: 2011-08-27

FCC PART 15 B {3M)

Y I s

030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. 3m Chamber Data nao. HE=]
Dis. / A&nt. 3m 2010 CBLE111C 2595 Ant. pol. : VERTICAL
Limit FCC PART 15 B (3M)
Env. / Ins. Z4wCS 565 Engineer : Gary zeng
EUT Eluetooth Speaker
Power rating : DC 5V From Adapter Input AC 1Z20V/60Hz
Test Mode Charging by TU3E port
M/N:RF-3PX15
Ant. Cahle Emis=sion
No. Fredq. Factor Los=s Reading Lewvel Limits Margin Remark
[(MH=) [dB/ 1) (dE) [dBuW) [dBuv/m) [(dBuv/m) (dE)
1 31.940 15.88 a.51 12.21 31.70 40.00 .30 QF
2 73.650 7.18 0.2 14.77 22,82 40.00 17.05 QF
3 160.950 11.02 1.57 10,02 22.61 43 .50 20.89 QP
4 209.450 10.10 1.94 13.4z2 25.46 43.50 15.04 QF
= 257.9E50 13.60 2.51 13.24 29,35 4¢.00 16.65 QP
& 534.400 18.25 4,17 7.01 29,43 465.00 16.57 QF

limit are not reported.

Emis=sion Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0dE below the official
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@ No.6 Ke Feng Road,Block 52,
| I Ix 3henZhen Science & Industry Park
HNoutou, ShenzZhen, Guanglong, Chins

Tel:+86-755-26639405-7
Fax:+536-755-26632877
Postcode: 518057

Data:

10

0 Level (dBuVim)

40

File: E:2011 Report dataT'TUVITUV-170219299 001.EM6 (22)
Date: 2011-08-27

FCC PART 15 B (3M)

-
30 224, 418. 612. 206. 1000
Frequency (MHz)

Jite no. 3m Chanber Data ho. H ]

Dis. / Ant. 3m 2010 CBLE111C 2598 Ant., pol. : HORIZOMTAL

Limit FCC PART 15 B (3M)

Env. / In=. Z4*C/EE% Engineer : Gary_zeng

EUT BEluetooth Speasker

Power rating DC 5V From Adapter Input AC 120V/60H=

Test Mode Charging by U3E port

M/MN:RF-3PI1E
Ant. Cahle Emission
Fredg Factor Los=s PReading Lewvel Liwmit=s Margin Remwark
(MH=) (dE/m) (dE) {dBuW) (ABuW/m) (dBuV/m) (dE)
31.940 15.885 0.61 11.65 31.17 40.00 §.83 QF

125.940 12.18 1.36 11.55 25,09 43 .50 15.41 QP

209.450 10.10 1.94 16.46 25,50 43.50 15.00 QF

257.9E50 13.60 2.51 14,79 30,50 4¢.00 15.10 QP

277.350  13.:20 2.73 14,62 30,55 45.00 15.45 QF

319.060 14,18 3.06 Q.95 27.19 4¢.00 18.81 QP

Emission Lewvel= Antenna Factor + Cable Loss + Reading.
The emission levels that are Z0d4E below the official
limit are not reported.




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17021999 001 Seite 44 von 55

Test Report No. Page 44 of 55

Test Graph of Radiated emissions, mode D, Line-ini  nput mode

o No.6 Ee Feng Road, Block 52,
l l IX Z3henihen Science & Industry Park
HNoutou, 3henihen, Guanglong, China

Tel:+86-755-26639495-"7
Fax:4+86-755-26632877
Postocode: 515057

Data: 7 File: E:2011 Report dataiT\TUVITUV- 17021999 DO 1L.EMG (22)
Level (dBuVim) Date: 2011-08-26

FCC PART 15 B {(3M)

Y I s

4
030 224, 418. 612, 806. 1000
Frequency (MHz)
Jite no. : Jm Cheamber Data no. HE
Di=. / Lnt. T 3m 2010 CBLe111C 25595 Aint. pol. @ VERTICAL
Limit : FCC PART 15 B (3M)
Env. / Ins. : Z4%C/56% Engineer : Gary_zeng
EUT : Bluetooth Speaker
Power rating : DC 5V From Adapter Input AC 120V/60Hz
Test Hode : Line-in mode
M/ RF-SFPX15
Ant. Cable Emission
No. Fred. Factor Loss EReading Level Limits Margin ERewark
[MH=z) [dE/m] (dE) {dBuWV) (dBuv/m) (dBEuV/m) (dE)
1 31.940 15.58 o0.61 9.61 29.10 40.00 10.90 oF
2 70,740 .74 a.a7 11.30 19.01 40,00 Z0.99 QP
3 134,760 12,10 1.40 14.41 27.91 43,50 15.589 QF
9 173.560 9.80 1.66 15.70 27.16 43 .50 16.34 oF
g 251,160 12.920 2.43 16.44 31.77 46,00 14.23 QP
[ 545,950 Z0.44 4.73 2.08 27.25 46,00 18.75 QF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + FEeading.
2. The emission levels that are Z0dB helow the official
limit are not reported.
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@ No.6 Ke Feng Road,Block 52,
| I Ix 3henZhen Science & Industry Park
HNoutou, ShenzZhen, Guanglong, Chins

Tel:+86-755-26639405-7
Fax:+536-755-26632877
Postcode: 518057

Data: 3 File: E2011 Report data\T'TUVTUV-17021999 001.EMG6 (22)
Level (dBuvim) Date: 2011-08-26

FCC PART 15 B (3M)

404|—|
5 M

0 30 224, 418. 612. 206. 1000
Frequency (MHz)
Jite no. : 3m Chanber Data ho. HE=]
Dis. / Ant. : 3m 2010 CBLE111C 2598 Ant., pol. : HORIZOMTAL
Limit : FCC PART 15 B (3M)
Env. / In=. : Z4*C/EE% Engineer : Gary_zeng
EUT : Bluetooth Speaker
Power rating : DC 5% From Adapter Input AC 120V/60H=
Test Mode : Line-in mode
M/MN:RF-3PI1E
Ant. Cahle Emission
Na. Fredg. Factor Los=s PReading Lewvel Liwmit=s Margin Remwark
(MH=) (dE/m) (dE) {dBuW) (ABuW/m) (dBuV/m) (dE)
1 34.350 17.20 0.65 7.85 25.70 40.00 14.30 QF
2 134.760 12.10 1.40 16.59 30,09 43 .50 13.41 QP
3 150.350 9.40 1.70 11.04 22.14 43.50 21.36 QF
4 255.040 13.30 2.47 15.43 31,20 4¢.00 14,80 QP
5 321.000 14,22 3.07 9,51 26,80 46.00 19,20 QF
& Lg54.840 19,70 4,43 5.51 20,64 4¢.00 16.36 QP

Femarks: 1. Emission Level= Antenna Factor + Cable Loss + FEeading.
Z. The emission lewvels that are Z0dE bhelow the official
limit are not reported.
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5.1.10 Conducted emissions

RESULT: Passed
Date of testing : 2011-08-17 to 2011-09-08
Test standard : FCC Part 15.107

FCC Part 15.207
RSS-210 Clause 2.6

Basic standard : ANSI C63.4: 2009

Frequency range : 0.15MHz — 30MHz

Limits : FCC Part 15.107(a)
Table 4 of RSS Gen

Kind of test site : Shield Room

Test Setup

Input Voltage : DC 3.7V (via AC/DC adapter)

Operation Mode : A+B+C, D

Ambient temperature : 24°C

Relative humidity : 52%

Atmospheric pressure : 101.0 kPa

Refer to following test graphs for details.
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Test Graph of Conducted emissions, mode A+B+C

line] Shenzhen Scoiences&lIndustry Park
A | l D IX Nantou Shenzhen, Guangdong, China
Tel:+86-755-26635495

Fax:+536-755-26632877
Posteoode: 515057

Data: 1 File: DXDATA2011 Report data\T"TUV17021999 001.EMG (8)
a0 Level (dBuv) Date: 2011-08-27
FCCPART 15B
FCC PART 15 B (AWG)
40
u.15 2 ki 1 2 5 10 20 3o
Trace: (Discrete) Frequency (MHz)
Z3ite no t1fconduction Data Mo Hel
Dis./ int. HL 2011 E3HZ-Z5 LINE
Limit tFCC PART 15 B
Env./Ins. tZ5.85%C/55% Engineer :Gary
EUT :Eluetooth 3peaker
Power Rating :DC 5V From Adapter Input AC 120V/60Hz
Test Mode tCharging by USE port

M/M:RF-3PX15

LIZN Cable Emission
o Fredg Factor Loss Feading Level Limits Margin Rewark
[MH=z) {dE) (dE) {dEuW) [dBuV) {dBuw) [¥=1:31
1 0.15000 o.17 Q.95 33.75 43,90 66.00 22.10 QF
2 0.776e85 0.z0 9.97 23.59 33.76 S6.00 22.24 oF
3 1.0168 0.23 9.98 23.83 34.04 E6.00 21.96 QP
4 1.344 0.26 Q.97 27.08 37.31 56.00 15.69 QF
5 1.911 0.30 9.96 24.78 35.04 S6.00 20.96 oF
& 11.583 a.76 2.91 31.55 42,22 &0.00 17.78 QP

Femarks: l.Emission Lewvel=LISN Factor+Cable Loss(Include 104AE pulse limit)
+Reading.
Z2.If the average limit is met when useiny a gquasi-peak detector.
the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.
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@ Shenzhen Scienceslndustry Park
A | I D Ix Nantou Shenzhen, Guangdong, China
Tel:+56-755-26639455

Fax:+86-755-26632877
Fostcode: 515057

Data: 2 File: D:DATA'Z011 Report data'T\TUV 7021999 001.EMG (8)
0 Level {dBuv) Date: 2011-08-27
FCCPART 15 B
FCC PART 15 B (AVG)
40
0.15 2 A 1 2 H] 10 20 3o
Trace: {Discrete) Frequency (MHz)
JFite no lfficonduction Data Mo H1
Dis./Ant. HE 2011 E3Hz-Z5 NEUTRAL
Limic :FCC PART 15 B
Env./In=. 125.5%C/55% Engineer :Gary
EUT :Blusetooth Speaker
Power Rating :DC 5V From Adapter Input AC 120V/60H=
Te=st Mode iCharging by USE port

M W:RF-3PX15

LISH Cable Emission
o Freqg Factor Loss= Reading Level Limits Margin Remark
[(MHz) (dE) (dE) [dBuW) [dBuW) [dBuV) (dE)
1 0.23855 0.21 9.98 30,77 40.98 62.11 Z21.15 QF
2 D0.92610 .24 9,958 30.08 40.30 E&.00 15.70 QP
3 1.344 0.25 Q.97 32.32 42 .54 S56.00 13.4a QF
4 1.8581 a.z7 ==1.1 Zo.74 39,97 E6.00 16.03 QP
5 3.732 0.30 9.94 29.23 39.47 56.00 16.53 QF
& 12.1580 0.52 9.91 35.02 45.45 &0, 00 14.55 QF

FBemwarks: 1.Emission Lewvel=LISN Factor+Cable Loss(Include 10d4B pulse limit)
+Reading.
2.If the average limwmit is mwet when useing a guasi-peak detector.
the EUT shall he deemed to meet both limits and measurement
with sverage detector 1= unnecessSary.
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Test Graph of Conducted emissions, mode D, Line-in input mode

line] Shenzhen Scoiences&lIndustry Park
A | l D IX Nantou Shenzhen, Guangdong, China
Tel:+86-755-26635495

Fax:+536-755-26632877
Posteoode: 515057

Data: 3 File: DXDATA2011 Report data\T"TUV17021999 001.EMG (8)
a0 Level (dBuv) Date: 2011-08-27
FCCPART 15B
FCC PART 15 B (AWG)
40
u.15 2 ki 1 2 5 10 20 3o
Trace: (Discrete) Frequency (MHz)
Z3ite no t1fconduction Data Mo H]
Dis./ int. HL 2011 E3HZ-Z5 MEUTRAL
Limit tFCC PART 15 B
Env./Ins. tZ5.85%C/55% Engineer :Gary
EUT :Eluetooth 3peaker
Power Rating :DC 5V From Adapter Input AC 120V/60Hz
Test Mode :Line-in mocde

M/M:RF-3PX15

LIZN Cable Emission
o Fredg Factor Loss Feading Level Limits Margin Rewark
[MH=z) {dE) (dE) {dEuW) [dBuV) {dBuw) [¥=1:31
1 0.30670 0.23 Q.97 30,25 40,45 56.00 15.55 QF
2 1.344 0.25 9.97 32022 42 .44 S6.00 13.5¢6 oF
3 z.508 a.z28 9.95 31.22 41,45 E6.00 14.585 QP
4 3.583 0.30 Q.94 27.96 358.20 56.00 17.80 QF
5 11.433 0.49 9.91 35.09 45.49 60.00 14.51 oF
& 13.403 a.55 2.91 34,75 45,21 &0.00 14.79 QP

Femarks: l.Emission Lewvel=LISN Factor+Cable Loss(Include 104AE pulse limit)
+Reading.
Z2.If the average limit is met when useiny a gquasi-peak detector.
the EUT shall he deemed to meet both limits and measurement
with average detector is unnecessary.
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AUDIX J

Shenzhen Science&Industry Park
Nantou Shenzhen, Guangdong, China
Tel:+86-755-26639455
Fax:4+86-755-26632877

Fostcode: 515057

Data: 4 File: D:DATA'Z011 Report data'T\TUV 7021999 001.EMG (8)
0 Level {dBuv) Date: 2011-08-27
FCCPART 15 B
FCC PART 15 B (AVG)
40
035 2 5 2 5 10 20 30
Trace: {Discrete) Frequency (MHz)
JFite no lfficonduction Data Mo HE
Dis./Ant. HE 2011 E3HZ-Z5 LINE
Limic :FCC PART 15 B
Env./In=. 125.5%C/55% Engineer :Gary
EUT :Blusetooth Speaker
Power Rating :DC 5V From Adapter Input AC 120V/60H=
Test HMode :Line-in mode
N/ :RF-SPX15
LISH Cable Emission
o Freqg Factor Loss= Reading Level Limits Margin Remark
[(MHz) (dE) (dE) [dBuW) [dBuW) [dBuV) (dE)
1 0.77685 o.z0 Q.97 23 .82 33.79 S56.00 22.21 QF
2 1.225 0.25 Q.97 27.33 37.55 E&.00 18.45 QP
3 1.732 0.z29 9.96 25.892 36.17 S56.00 19,583 QF
4 3.225 0.33 ==1-1 Z5.63 35.91 E6.00 20.09 QP
5 4,239 0.36 9.94 25.92 36,22 56.00 19.78 QF
& 12.717 0.53 9.91 31.3%9 42.13 &0, 00 17.87 QF
FBemwarks: 1.Emission Lewvel=LISN Factor+Cable Loss(Include 10d4B pulse limit)

+Reading.

2.If the average limwmit is mwet when useing a guasi-peak detector.
the EUT shall he deemed to meet both limits and measurement

with sverage detector 1= unnecessSary.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed

Test standard : RSS-102 Issue 4
FCC KDB Publication 447498

The maximum peak output power of the transmitter is 1.60 mW (2.06dBm) only, which less
than 20mW. Hence the EUT is exempted from routine evaluation limits (SAR Evaluation)
according to clause 2.5.1 of RSS-102 Issue 4.

Since maximum peak output power of the transmitter is <60/f (GHz) mW, i.e.
1.60mW<25(=60/2.4) mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-3  OMHz

T

Photograph 2: Set-up for Spurious Emissions below 1 GHz
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Photograph 3: Set-up for Spurious Emissions above 1 GHz

|
[T

- A e
Photograph 4: Set-up for Conducted Emissions

.
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Photograph 5: Set-up for Radiated Emissions
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Test Graphs of Spurious Emissions

AUDIX J

No.6 KEe Feng Road,EBlock 52,
3henZhen Science & Industry Park
Noutou, Shenzhen, Guanglong, China
Tel:+536-755-26639495-7
Fax:+86-755-26632877

Postocode: 515057

Data:

1

0 Level (dBuVim)

40

File: E:'2011 Report dataT'TUVTUV-17021999 001.EMG (22)

Date: 2011-08-26

FCC PART 15 C (3M)

EM

30 224, 418. 612. 806. 1000
Frequency (MHz)
Jite no. Jm Chander Data no. H
Diz. / Ant. 3m 2010 CELE111C 2538 Ant. pol. : HORIZONTALL
Limit FCC PART 15 C (3M)
Env. / Ins. Z4*C/56% Enginesr : Gary zeng
EUT : Bluetooth Speaker
Power rating : DC 3.7V
Test Mode : Tw 240ZMHz
M/N:RF-SPX15
Ant. Cable Emission

Freqg Factor Loss PReading Level Limits Margin Remark

(MHz) (B ) (dE) (B (dBuV/m) (dBuV/m) [y=0:3]

31.940 15.88 0.61 2.27 21.76 40,00 15.24 QP
136.700 12.06 1.41 16,92 30.39 43,50 13.11 QF
180,350 9.40 1.70 14.15 25,28 43.50 13,22 QF
255,040 13.30 2.47 19.93 35.70 46.00 10.30 QP
449,040 17.02 3.66 4,62 25.30 46,00 Z20.70 QP
565,440 19.61 4,32 5.44 29.37 45,00 1a.63 QF

Remarks: 1. Emission Level= Antenna Factor + Csble Loss + Reading.
Z. The emission lewvels that are 20dB below the official

limit are not reported.

A TUVRheinland®
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A TUVRheinland®

AUDIX 2

Mo.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
MNoutou, ShenzZhen, Guanglong, China
Tel:4+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 2

File: E:2011 Report dataiT'TUMITUV-17021999 001.EMG (22)

Date: 2011-08-26

0 Level (dBuVim)

FCC PART 15 C (3M)

404,—‘

30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. Jm Chawber Data no. 2
Dis. / Ant. 3m 2010 CEBL&111C 2598 Ant. pol. VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 24*C/56% Engineer Gary_zeng
EUT Bluetooth Spesker
Power rating DC 3.7V
Test Hode Tx 240-2MH=
M/WN:RF-3PX15
int. Cable Emission
Mo Fredg Factor Loss PReading Lewvel Limit=s HMNargin ERewark
[MH=z) [dE/m) (dE) [dEuV) (dBuW/m) (dBuv/m) (dE)
1 31.240 15,585 0.61 9.249 28.73 40,00 11.27 QF
2 73.650 7.16 a.99 10.92 19.07 40.00 20.93 QP
3 134.760 12,10 1.40 16.14 29.684 43 .50 13.868 QF
4 180.350 Q.40 1.70 16.97 28.07 43 .50 15.43 Qp
5 253.100 13.10 2.45 16.68 32.23 45,00 13.77 QF
& 652.740 20,46 4,76 1.10 26.32 46.00 19,68 Qp

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are 2Z0dE khelow the official
limit are not reported.
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m Mo.6 Ke Feng Road,Block 52,
| l IX ShenZhen Science & Industry Park
MNoutou, ShenzZhen, Guanglong, China

Tel:4+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 3 File: E:2011 Report data'T'TUVITUV- 17021999 001.EMG {22)
Level (dBu\/m) Date: 2011-08-26

FCC PART 15 C (3M)

404,—‘

30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. : 3w Chawber Data no. H
Dis. / Ant. : 3m 2010 CEBL&111C 2598 Ant. pol. : VERTICAL
Limit : FCC PART 15 € (3M)
Env. / Ins. : 24*C/E56% Engineer : Gary_ zeng
EUT : Bluetooth 3peaker
Power rating : DC 3.7V
Test Hode : Tx 2441MH=
M/WN:RF-3PX15
int. Cable Emission
No. Freg. Factor Loss PReading Lewvel Limit=s HMNargin ERewark
[MH=z) [dE/m) (dE) [dEuV) (dBuW/m) (dBuv/m) (dE)
1 31.240 15,585 0.61 g8.45 27.94 40,00 1z.08 QF
2 134.760 12,10 1.40 15.52 29.02 43 .50 14.45 QP
3 175.500 9.65 1.66 16.07 27.38 43 .50 16.12 QF
4 255.040 13.30 2.47 15.57 31.34 46.00 14,66 Qp
5 g65.350 20,71 4,52 o.72 26.25 45,00 19.75 QF
& 813.760 2Z.08 &.52 .28 27.88 46.00 18.12 Qp

Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are 2Z0dE khelow the official
limit are not reported.
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m Mo.6 Ke Feng Road,Block 52,
| l IX ShenZhen Science & Industry Park
MNoutou, ShenzZhen, Guanglong, China

Tel:4+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 4 File: E:2011 Report data'T'TUVITUV- 17021999 001.EMG {22)
0 Level (dBu\/m) Date: 2011-08-26

FCC PART 15 C (3M)

404,—‘

30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. : 3w Chawber Data no. HEE
Dis. / Ant. : 3m 2010 CEBL&111C 2598 int. pol. : HORIZONTAL
Limit : FCC PART 15 € (3M)
Env. / Ins. : 24*C/E56% Engineer : Gary_ zeng
EUT : Bluetooth 3peaker
Power rating : DC 3.7V
Test Hode : Tx 2441MH=
M/WN:RF-3PX15
int. Cable Emission
No. Freg. Factor Loss PReading Lewvel Limit=s HMNargin ERewark
[MH=z) [dE/m) (dE) [dEuV) (dBuW/m) (dBuv/m) (dE)
1 31.240 15,585 0.61 3.00 22.49 40,00 17.51 QF
2 73.650 7.16 a.99 10.88 19.03 40.00 20.97 QP
3 134.760 12,10 1.40 16.78 30.28 43 .50 13.24 QF
4 180.350 Q.40 1.70 12.75 23.85 43 .50 19.65 Qp
5 255.040 13.30 2.47 16.18 31.93 45,00 14.07 QF
& 289.960 13.60 2.88 Q.77 26.25 46.00 19.75 Qp

Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are 2Z0dE khelow the official
limit are not reported.
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m Mo.6 Ke Feng Road,Block 52,
| l IX ShenZhen Science & Industry Park
MNoutou, ShenzZhen, Guanglong, China

Tel:4+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 515057

Data: 5 File: E:2011 Report data'T'TUVITUV- 17021999 001.EMG {22)
Level (dBu\/m) Date: 2011-08-26

FCC PART 15 C (3M)

40—,—‘
5M

30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. : 3w Chawber Data no. HE
Dis. / Ant. : 3m 2010 CEBL&111C 2598 int. pol. : HORIZONTAL
Limit : FCC PART 15 € (3M)
Env. / Ins. : 24*C/E56% Engineer : Gary_ zeng
EUT : Bluetooth 3peaker
Power rating : DC 3.7V
Test Hode : Tx Z2450MH=
M/WN:RF-3PX15
int. Cable Emission
No. Freg. Factor Loss PReading Lewvel Limit=s HMNargin ERewark
[MH=z) [dE/m) (dE) [dEuV) (dBuW/m) (dBuv/m) (dE)
1 31.240 15,585 0.61 5.60 25.0%9 40,00 14.91 QF
2 70,740 6.74 a.97 14.35 22.56 40.00 17.44 QP
3 134.760 12,10 1.40 18.35 31.85 43 .50 11.85 QF
4 178.410 Q.50 1.658 12.39 23.57 43 .50 19,93 Qp
5 259,820 13.80 2.53 15.38 31.71 45,00 14,28 QF
& E87.7E80 19.76 4,44 3.40 27.60 46.00 18.40 Qp

Bemarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are 2Z0dE khelow the official
limit are not reported.
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A TUVRheinland®

AUDIX 2

Mo.6 Ke Feng Road,Block 52,
ShenZhen Science & Industry Park
MNoutou, ShenzZhen, Guanglong, China
Tel:4+86-755-26639495-7
Fax:+86-755-26632877

Postcode: 515057

Data: 6

File: E:2011 Report dataiT'TUMITUV-17021999 001.EMG (22)

Date: 2011-08-26

0 Level (dBuVim)

FCC PART 15 C (3M)

404,—‘

30 224, 418. 612. 806. 1000
Frequency (MHz)
Site no. Jm Chawber Data no. H -
Dis. / Ant. 3m 2010 CEBL&111C 2598 Ant. pol. VERTICAL
Limit FCC PART 15 C (3M)
Env. / Ins. 24*C/56% Engineer Gary_zeng
EUT Bluetooth Spesker
Power rating DC 3.7V
Test Hode Tx 2450MH=
M/WN:RF-3PX15
int. Cable Emission
Mo Fredg Factor Loss PReading Lewvel Limit=s HMNargin ERewark
[MH=z) [dE/m) (dE) [dEuV) (dBuW/m) (dBuv/m) (dE)
1 31.240 15,585 0.61 10.78 30.25 40,00 2.758 QF
2 70,740 6.74 a.97 11.62 19.33 40.00 20.67 QP
3 134.760 12,10 1.40 16.45 29.95 43 .50 13.55 QF
4 177440 9,55 1.658 17.25 258.48 43 .50 15.02 Qp
5 253.100 13.10 2.45 15.92 31.47 45,00 14,53 QF
& SE3.500 19.57 4,32 1.50 25.39 46.00 20.61 Qp

Emission Lewvel= Antenna Factor + Cable Loss + Reading.

Z. The emission lewvels that are 2Z0dE khelow the official
limit are not reported.
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AUDIX J

No.&6 Ee Feng Road,Block 52,

3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 184

110

55

Lewvel (dBuVim)

File: E2011 report data'T'TUV2011-08-23.EM6 {195)

Date: 2011-09-06

FCC PART 15C PEAK
2
g M i HC AW
1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)

Site no. Jm Chamher Data no. : 154

Dis. / int. 3m 2011 3115 4580 int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode GF3EK 2450 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuv) {dBuV/m) (dBu¥/m) (dB)
2430.000 2Z5.08 6.87 354.45 89.00 89.50 74.00 -15.50 Peak
4960.000 33.14 9.69 34.60 49.66 57.89 74.00 16,11 Peak
4950.000 33.14 9.69 34,60 40.36 45.59 54.00 5.41 Lyverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.

Z.

The emission

lewvels that are Z0dEBE below the official limit are not reported.
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find] No.&6 Ee Feng Road,Block 52,
A U D IX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 185 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
55
l:'1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 155
Dis. / int. 3m 2011 3115 4580 Ant., pol. WVERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode GF3EK 2450 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2480.000 Z8.08 6.87 34.45 B85.68 85.18 74.00 -15.18 Peak
2 4960.000 33.14 9.69 34.60 47.98 56.19 74.00 17.81 Peak
3 4960.000 33.14 5.69 34.60 38.66 45.89 54.00 7.11 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.
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find] No.&6 Ee Feng Road,Block 52,
| l IX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 186 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel {dBuV/im) Date: 2011-092-06
1
FCC PART 15C PEAK
2
) MW‘ it - LAY
01000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 1506
Dis. / int. 3m 2011 3115 4580 Ant., pol. WVERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode GF3E 2441 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2441.000 Z8.03 6.81 34.44 87.56 87.96 74.00 -13.96 Peak
2 4852.000 32.98 9.82 34.60 51.50 59.50 74.00 14.50 Peak
3  488Z.000 32.98 9.62 34.60 4z .20 50.20 54.00 3.80 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.




Produkte
Products

Appendix 1 /A TOVRheinland®
17021999 001

Page 10 of 32

AUDIX J

No.&6 Ee Feng Road,Block 52,
3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China
Tel:+86-755-26639495-"7
Fax:+36-755-26632877

Postcode: 518057

Data:

110

55

187 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
MLN"LA' ey : 2 2Y
1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Data no. : 157
Dis. / int. 3m 2011 3115 4580 Ant., pol. : HORIZCHTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode GF3E 2441 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2441.000 Z8.03 6.81 34.44 85.47 85.87 74.00 -14.87 Peak
43582 .000 32.98 9.62 34.60 51.&2 59.82 74.00 14.15 Peak
4382 .000 32.98 9.62 34.60 4z .52 50.52 54.00 3.48 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.

Z. The emission

lewvels that are Z0dEBE below the official limit are not reported.




Appendix 1

17021999 001

A TUVRheinland®

Produkte
Products Page 11 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 188 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
) WW
I:'1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 155
Dis. / int. 3 2011 3115 4580 Ant., pol. HORIZCOMNTAL
Limit FCC PART 15C PELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode GF3E 2402 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
{MHz) (dBE/m] (dB) (dBE) {dBuV) {dBuV/m) (dBuV/m) (dB)
240z .000 27.96 6.75 34.44 87.11 87.38 74.00 -13.385 Peak
2 4304.000 32.86 9.55 34.60 53.72 61.53 74.00 12.47 Peak
3 4504.000 32.86 9.55 34.60 44, 42 S52.23 54.00 1.77 Lwverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.




Appendix 1
17021999 001

A TUVRheinland®

Produkte
Products Page 12 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 189 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
55 e v hC AV
l:'1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 159
Dis. / int. 3m 2011 3115 4580 Ant., pol. WVERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode GF3E 2402 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2402 .000 27.96 6.75 34.44 86.78 87.05 74.00 -13.05 Peak
2 4304.000 32.86 9.55 34.60 53.2a 61.07 74.00 12.93 Peak
3 4804.000 32.86 9.55 34.60 43.94 51.75 54.00 2.25 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.




Appendix 1

A TUVRheinland®

17021999 001

Produkte
Products Page 13 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 190 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
) W bt - e A
01000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 190
Dis. / int. 3m 2011 3115 4580 Ant., pol. HORIZCOMNTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode SDFP3K 2402 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2402 .000 27.96 6.75 34.44 87.52 87.79 74.00 -13.79 Peak
2 4304.000 32.86 9.55 34.60 51.91 59.72 74.00 14.25 Peak
3 4804.000 32.86 9.55 34.60 4z .61 50.42 54.00 3.58 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.




Produkte
Products

Appendix 1 A TUVRheinland®

17021999 001
Page 14 of 32

AUDIX J

No.&6 Ee Feng Road,Block 52,
3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China
Tel:+86-755-26639495-"7
Fax:+36-755-26632877

Postcode: 518057

Data:

110

55

191 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
ottt & 15C AV
W [
1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. 3m Chamber Data no. : 191
Dis. / int. 3 2011 3115 4580 Ant., pol. : VERTICAL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer : Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode SDP3K =402 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2402 .000 27.96 6.75 34.44 85.03 85.30 74.00 -14.30 Peak
4304.000 32.86 9.55 34.60 51.99 55.80 74.00 14.z20 Peak
4304.000 32.86 9.55 34.60 4z .69 50.50 54.00 3.50 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.




Appendix 1
17021999 001

A TUVRheinland®

Produkte
Products Page 15 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 192 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
55 . k2 b AV
l:'1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 192
Dis. / int. 3m 2011 3115 4580 Ant., pol. WVERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode SDP3K Z441 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2441.000 Z8.03 6.81 34.44 B6.57 86.97 74,00 -12.97 Peak
2 4852.000 32.98 9.82 34.60 49,15 57.15 74.00 156.85 Peak
3  488Z.000 32.98 9.62 34.60 359.85 47.85 54.00 6.15 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.




Appendix 1
17021999 001

A TUVRheinland®

Produkte
Products Page 16 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 193 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
2
55 J—— R hC AV
l:'1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 193
Dis. / int. 3m 2011 3115 4580 Ant., pol. HORIZCOMNTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode SDP3K Z441 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2441.000 Z8.03 6.81 34.44 85.99 86.39 74.00 -12.39 Peak
2 4852.000 32.98 9.82 34.60 45.70 57.70 74.00 16.30 Peak
3  488Z.000 32.98 9.62 34.60 40.40 45 .40 54.00 5.60 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.

10 -
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17021999 001

A TUVRheinland®

Produkte
Products Page 17 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 194 File: EX2011 report data'T'TUV2011-08-23.EM6 (195)
110 Lewvel (dBuVim) Date: 2011-09-06
1
FCC PART 15C PEAK
55
l:'1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 194
Dis. / int. 3m 2011 3115 4580 Ant., pol. HORIZCOMNTAL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode SDP3K 24350 MH=z Tx
/N RF-SPX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2480.000 Z8.08 6.87 34.45 86.74 87.24 74.00 -13.24 Peak
2 4960.000 33.14 9.69 34.60 45,59 54.82 74.00 19.15 Peak
3 4960.000 33.14 5.69 34.60 37.29 45,52 54.00 3.48 Lverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.

11 -




Appendix 1
17021999 001

A TUVRheinland®

Produkte
Products Page 18 of 32
find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 195

Lewvel (dBuVim)
110

File: E2011 report data'T'TUV2011-08-23.EM6 {195)

Date: 2011-09-06

FCC PART 15C PEAK
2
) MwﬂMﬁWQHFJJM\¢MN”Hr#JwWM,
0 1000 4400. 7800. 11200. 14600, 18000
Frequency {MHz)
Site no. Jm Chamher Diata no. 195
Dis. / int. 3m 2011 3115 4580 pol. WVERTICALL
Limit FCC PART 15C FPELE
Env. / Ins. 23%C/54% Engineer Leo-Li
EUOT Eluetooth Speaker
Power DC 5V From Adapter Input AC 120V/60H=z
Test mode SDP3K 24350 MH=z Tx
/N RF-3PX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
2430.000 2Z5.08 6.87 354.45 86.13 86.63 74.00 -12.63 Peak
2 4960.000 33.14 9.659 34,60 49.80 57.83 74.00 16,17 Peak
3 4960.000 33.14 9,69 34,60 40.30 45.53 54.00 5.47 Lyverage

Remarks:

1. Emisszion Level= Antenna Factor + Cakble Loss —lmp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the officisl limit are not reported.

12




Appendix 1 /A TOVRheinland®
Produkte 17021999 001

Products Page 19 of 32

find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 34 File: EX2011 report data'T TUVTUV- 17021999 001.EMG (56)
110 Lewvel (dBuVim) Date: 2011-09-06
FCC PART 15C PEAK
1
55 FCC PART 15C AV
l:'13000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)
Site no. : 3m Chamber Data no. @ 34
Dis. / Ant. : 3m 3116 T int., pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 23+C/54% Engineer : Leo-Li
EUOT : Bluetooth 3peaker
Power : DC 5V From Adapter Input AC 120WV/60H=z
Test mode : SDP3E 2402 HMH=z Tx
/N : RF-3PX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
1 Z24927.500 40.05 20.32 34.88 35.95 65.44 74 .00 8.56 Peak
2 24927.500 40.05 20.32 34.88 24.89 50.38 54.00 3.62 Lverage
Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.




Produkte
Products

Appendix 1 éé

17021999 001
Page 20 of 32

TUVRheinland®

AUDIX J

No.6 Ee Feng Road,
JhenZhen 3Jcience &
Noutou, ShenzZhen, Gu
Tel:+86-755-266394
Fax:+836-755-266325
Postcode: 518057

Block 52,
Industry FPark

anghong, China

Q5-7

77

Data

110

55

0

1
2

;36 File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Lewvel (dBuVim)

Date: 2011-09-06

FCC PART 15C PEAK

1

HCC PART 15C AV

18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Data no. @ 36

Dis. / int. 3m 3118 T int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode SDFP3K 2402 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
25038.000 40.13 20.36 34.591 40.35 65.93 74 .00 .07 Peak
25038.000 40.13 20.36 34.591 24.859 50.27 54.00 3.73 Lyerage

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.




Appendix 1 /A TOVRheinland®
Produkte 17021999 001

Products Page 21 of 32

find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 38 File: EX2011 report data'T TUVTUV- 17021999 001.EMG (56)
110 Lewvel (dBuVim) Date: 2011-09-06
FCC PART 15C PEAK
1
55 FCC PART 15C AV
l:'13000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)
Site no. : 3m Chamber Data no. : 38
Dis. / Ant. : 3m 3116 T int., pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 23+C/54% Engineer : Leo-Li
EUOT : Bluetooth 3peaker
Power : DC 5V From Adapter Input AC 120WV/60H=z
Test mode : SDP3E 2441 HMH=z Tx
/N : RF-3PX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
1 24929.000 40.05 20.32 34.88 40.01 65.50 74 .00 g8.50 Peak
2 24929.000 40.05 20.32 34.88 z5.10 50.59 54.00 3.41 Lverage
Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.




Produkte
Products

Appendix 1 éé

17021999 001
Page 22 of 32

TUVRheinland®

AUDIX J

No.6 Ee Feng Road,
JhenZhen 3Jcience &
Noutou, ShenzZhen, Gu
Tel:+86-755-266394
Fax:+836-755-266325
Postcode: 518057

Block 52,
Industry FPark

anghong, China

Q5-7

77

Data

110

55

0

1
2

140 File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Lewvel (dBuVim)

Date: 2011-09-06

FCC PART 15C PEAK

1

HCC PART 15C AV

18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Data no. : 40

Dis. / int. 3m 3118 T int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode SDP3K Z441 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
25037.500 40.13 20.36 34.51 40.06 65.64 74 .00 8.36 Peak
25037.500 40.13 20.36 34.91 24.56 50.14 54.00 3.86 Lyerage

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.




Appendix 1 /A TOVRheinland®
Produkte 17021999 001

Products Page 23 of 32

find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 42 File: EX2011 report data'T TUVTUV- 17021999 001.EMG (56)
110 Lewvel (dBuVim) Date: 2011-09-06
FCC PART 15C PEAK
1
55 FCC PART 15C AV
l:'13000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)
Site no. : 3m Chamber Data no. : 42
Dis. / Ant. : 3m 3116 T int., pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 23+C/54% Engineer : Leo-Li
EUOT : Bluetooth 3peaker
Power : DC 5V From Adapter Input AC 120WV/60H=z
Test mode : SDP3E 24580 HMH=z Tx
/N : RF-3PX15
Ant. Cakle Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
1 24925.000 40.05 20.32 34.88 38.87 64.36 74 .00 9.64 Peak
2 24925.000 40.05 20.32 34.88 z5.12 50.81 54.00 3.39 Lverage
Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.

10 -
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17021999 001
Page 24 of 32

TUVRheinland®

AUDIX J

No.6 Ee Feng Road,
JhenZhen 3Jcience &
Noutou, ShenzZhen, Gu
Tel:+86-755-266394
Fax:+836-755-266325
Postcode: 518057

Block 52,
Industry FPark

anghong, China

Q5-7

77

Data

110

55

0

1
2

44 File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Lewvel (dBuVim)

Date: 2011-09-06

FCC PART 15C PEAK

1

HCC PART 15C AV

18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Data no. @ 44

Dis. / int. 3m 3118 T int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode SDP3K 24350 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
25036.000 40.13 20.36 34.50 40.06 65.65 74 .00 8.35 Peak
25036.000 40.13 20.36 34.20 25.20 50.79 54.00 .21 Lyerage

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.

12




Appendix 1 /A TOVRheinland®
Produkte 17021999 001

Products Page 25 of 32

find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 46 File: EX2011 report data'T TUVTUV- 17021999 001.EMG (56)
110 Lewvel (dBuVim) Date: 2011-09-06
FCC PART 15C PEAK
1
55 FCC PART 15C AV
I:'13000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)
Site no. : 3m Chamber Data no. : 46
Dis. / int. To3m 3118 T int. pol. @ VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. @ 23%C/543% Engineer : Leo-Li
EUOT : Bluetooth 3peaker
Power : DC 5V From Adapter Input AC 120WV/60H=z
Test mode : GF3E 2402 MH= Tx
/N : RF-3PX15
Ant. Cakle Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
1 24925.500 40.05 20.32 34.88 35.14 64.63 74 .00 9.37 Peak
2 24925.500 40.05 20.32 34.88 25.33 50.82 54.00 3.15 Lverage
Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.
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Produkte
Products
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17021999 001
Page 26 of 32

TUVRheinland®

AUDIX J

No.6 Ee Feng Road,
JhenZhen 3Jcience &
Noutou, ShenzZhen, Gu
Tel:+86-755-266394
Fax:+836-755-266325
Postcode: 518057

Block 52,
Industry FPark

anghong, China

Q5-7

77

Data

110

55

0

1
2

148 File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Lewvel (dBuVim)

Date: 2011-09-06

FCC PART 15C PEAK

1

HCC PART 15C AV

18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Data no. : 48

Dis. / int. 3m 3118 T int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode GF3E 2402 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
25036.000 40.13 20.36 34.50 39.55 65.14 74 .00 g.86 Peak
25036.000 40.13 20.36 34.20 24.58 50.17 54.00 3.83 Lyerage

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.

_16 -
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17021999 001
Page 27 of 32

A TUVRheinland®

AUDIX J

No.&6 Ee Feng Road,Block 52,
3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China
Tel:+86-755-26639495-"7
Fax:+36-755-26632877

Postcode: 518057

Data: 50

Lewvel (dBuVim)
110

File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Date: 2011-09-06

FCC PART 15C PEAK

2
55 FCC PART 15C AV
0 18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Diata no. 50

Dis. / int. 3m 3118 T int. pol. WVERTICALL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode GF3E 2441 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
1 24929.000 40.05 20,32 34.88 25.0%9 50.58 54.00 3.42 Lyverage
2 24929.000 40.05 20,32 34.85 40.04 65.53 74.00 g.47 Peak

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.

_18-
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17021999 001
Page 28 of 32

TUVRheinland®

AUDIX J

No.6 Ee Feng Road,
JhenZhen 3Jcience &
Noutou, ShenzZhen, Gu
Tel:+86-755-266394
Fax:+836-755-266325
Postcode: 518057

Block 52,
Industry FPark

anghong, China

Q5-7

77

Data

110

55

0

1
2

152 File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Lewvel (dBuVim)

Date: 2011-09-06

FCC PART 15C PEAK

1

HCC PART 15C AV

18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Data no. : 52

Dis. / int. 3m 3118 T int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode GF3E 2441 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
25031.000 40.13 20.36 34.50 40.31 65.90 74 .00 g.10 Peak
25031.000 40.13 20.36 34.20 24.26 49.585 54.00 4.15 Lyerage

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.

_a0-




Appendix 1 /A TOVRheinland®
Produkte 17021999 001

Products Page 29 of 32

find] No.&6 Ee Feng Road,Block 52,
| DIX 3henZhen 3cience & Industry Park
Noutou, ShenZhen, Guanghong, China

Tel:+86-755-26639495-"7
Fax:+36-755-26632877
Postcode: 518057

Data: 54 File: EX2011 report data'T TUVTUV- 17021999 001.EMG (56)
110 Lewvel (dBuVim) Date: 2011-09-06
FCC PART 15C PEAK
1
55 FCC PART 15C AV
l:'13000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)
Site no. : 3m Chamber Data no. : 54
Dis. / Ant. : 3m 3116 T int., pol. : VERTICLL
Limit : FCC PART 15C FPELE
Env. / Ins. : 23+C/54% Engineer : Leo-Li
EUOT : Bluetooth 3peaker
Power : DC 5V From Adapter Input AC 120WV/60H=z
Test mode : GF3E =2450 MH= Tx
/N : RF-3PX15
Ant. Cable Amp. Emission
Freg. Factor loss Factor Beading Level Liwmits Margin Remwark
({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
1 Z24930.000 40.05 20.32 34.88 40.01 65.50 74 .00 g8.50 Peak
2 24930.000 40.05 20.32 34.88 24,49 45,98 54.00 4,02 Lverage
Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.

i




Produkte
Products

Appendix 1 éé

17021999 001
Page 30 of 32

TUVRheinland®

AUDIX J

No.6 Ee Feng Road,
JhenZhen 3Jcience &
Noutou, ShenzZhen, Gu
Tel:+86-755-266394
Fax:+836-755-266325
Postcode: 518057

Block 52,
Industry FPark

anghong, China

Q5-7

77

Data

110

55

0

1
2

56 File: E:2011 report data\T'TUVTUV-170219992 001.EMG (56)

Lewvel (dBuVim)

Date: 2011-09-06

FCC PART 15C PEAK

1

HCC PART 15C AV

18000 19700, 21400, 23100, 24800, 26500
Frequency {MHz)

Site no. Jm Chamher Data no. : 56

Dis. / int. 3m 3118 T int. pol. @ HORIZCONTAL

Limit FCC PART 15C FPELE

Env. / Ins. 23%C/54% Engineer : Leo-Li

EUOT Eluetooth Speaker

Power DC 5V From Adapter Input AC 120V/60H=z

Test mode GF3EK 2450 MH=z Tx

/N RF-3PX15

Ant. Cable Amp. Emission

Freg. Factor loss Factor Beading Level Liwmits Margin Remwark

({MH=z) (dE/m) {dE) (dE) {dBuV) {dBuV/m) (dBu¥/m) (dB)
25012 .000 40.12 20.35 34.50 40.13 65.70 74 .00 g.30 Peak
25012 .000 40.12 20,35 34.20 24.25 49.52 54.00 4.15 Lyerage

Pemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.
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Appendix 1 /A TOVRheinland®
Produkte 17021999 001

Products Page 31 of 32

Test Graphs of Radiated Emissions Band Edge

m HNo.6 Ee Feng Road, BElock 52,
| l IX ShenZhen 3cience & Induscry Park
Houtou, 3henihen, Guanglong, China

Tel:+86-755-26639495-"7
Fax:+56-755-26632877
Postocode: 318057

Data: 28 File: E:2011 report dataTITUVITUV-17021999 001.EM6 (56)
110 L8ve! (dBUVim) Date: 2011-09-06
1
FCC PART 15C PEAK
55 FCC PART 15C AV

024?? 2483.6 2490.2 2496.8 25034 2510
Frequency (MHz)

3ite no. : 3m Chamber Data no. : Z8

Di=. / Ant. To3m 2011 3115 4550 Ant., pol. : VERTICAL

Limit : FCC PART 15C PELE

Env. / Ins. : 23%C/54% Engineer : Leo-Li

EUT : Bluetcooth Speaker

Power : DC 5V From Adapter Input AC 1Z0V/60H=z

Test mode : GF3K 2450 MHz Tx

M/M : RF-5PX15

int., Cahle Lmp. Emis=sion

Freg. Factor loss Factor Reading Lewvel Limits Margin Remark

(MHz) (dB/Sm) (dE) (dE) {dEuV) (dBuv/m) (dBuV/m)] (dE)
1 2480.201 28.08 6.87 34.45 858.71 89.21 74.00 -15.21 Peak
2 2483.500 Z28.08 6.90 34,45 46, 62 47,15 74,00 Z26.85 Peak
3 2490.431 258.10 6.90 34,45 47.56 43.11 74,00 25.89 Peak
4 2500.000 28.10 £.20 34.45 46.25 46.83 74.00 27.17 Peak

Remarks:
1. Emission Lewel= Aintenna Factor + Cable Loss -imp Factor + Reading.
2. The emission levels that are 20dE bhelow the official limit are not reported.




Produkte
Products

Appendix 1 /A TOVRheinland®
17021999 001

Page 32 of 32

[ind] MNo.& Ke Feng Road,EBlock 52,
| DIX 3henZhen 3cience & Industry Park
MNoutou, 3henZhen, Guanghong, China

Tel:+86-755-26639455-7
Fax:+86-755-26832877
Posteocode: 318057

Data:

110

55

0

N

26 File: EX2011 report data'T' TUVTUV-1702 1999 001.EMG (56)
Level (dBuV/m) Date: 2011-09-06
4
FCC PART 15C PEA
ECC PART 15 f

1 F"M-W"\f‘/
iy bt e 4 ottt el et b Mo S AL LA e

2310 2329, 2348. 2367. 2386. 2405
Frequency (MHz)

S3ite no. : 3m Chamber Data no. @ 26

Dis. / int. H 2011 3115 4580 int. pol. @ HORIZCONTAL

Limit : FCC PART 15C PELE

Env. / Ins. : 23+C/54% Engineer : Leo-Li

EUOT : Bluetooth 3peaker

Power : DC 5V From Adapter Input AC 120WV/60H=z

Test mode : GF3E 2402 MH= Tx

M/ : RF-3PX15

Ant. Cable Amp. Emission

Freq. Factor loss Factor Beading Level Limits Margin Remark

(MHz) (dB/m) (dE) (B (dBuW) [dBuV/m) (dBuW m) (dB)
2347.335 27.88 6.65 354.44 47 .19 47 .28 74.00 26.72 Peak
2390.000 27.96 6.72 34.434 44 .49 44 .73 74.00 29,27 Peak
Z400.000 27.96 6.75 354.44 EE6.43 E6.70 74.00 17.30 Peak
2402.150 27.86 6.75 34.434 85.68 85.95 74.00 -14,85 Peak

Pemarks:
1. Emission Lewvel= Antenna Factor 4+ Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are Z0dE bhelow the official limit are not reported.




